





EU TYPE EXAMINATION CERTIFICATE intertek

CE Issued to: **HEINERBANG SAFETY CO., LTD.**
BANGHUA ROAD, HANGZHOU, ZHEJIANG PROVINCE, CHINA

APPROVED BODY NAME: Intertek Testing Services Limited
Issue Date: 15 September 2020
Expiry Date: 15 September 2024
Certificate No.: 111100481111 (Extension by Certificate LECT9011000)
Product Referenced: 87425 (pvc boots)
Model: 87425 (pvc boots)
Manufacturer: HEINERBANG SAFETY CO., LTD.
Address: BANGHUA ROAD, HANGZHOU, ZHEJIANG PROVINCE, CHINA
Manufacturer's Declaration: I hereby declare that the information provided in this certificate is true and correct and that the product conforms to the requirements of the applicable standards and regulations.
Reference to the Declaration of Conformity: The manufacturer's declaration of conformity shall be submitted to the competent authority in the country of origin of the product.
Intertek Reference: Intertek Testing Services Limited, 111100481111, 15 September 2020, 87425 (pvc boots)
Intertek Address: 3rd Floor, 111100481111, 15 September 2020, 87425 (pvc boots)
Intertek Contact: Tel: +852 2439 2222, Fax: +852 2439 2223

Reference: 02011 Date: 15/09/2020

Certificate Manager: William Date: 15/09/2020

For and on behalf of Intertek Testing Services (UK) Limited

EWG

Certificate of Quality Management System

Certified that
Harbin Ana Safety Products Mfg. Co., Ltd.
 Registered Address: No. 16, 15, 14th E. Building 118, East Lake Street, Highgate District, Harbin City, Heilongjiang Province
 Production Address: Lishi Village, Nongda Town, Achang District, Harbin City, Heilongjiang Province
 Office Address: 302 Juba Building, No. 209 Changjiang Road, Nanjing District, Harbin City
 Contact Email: ana@ana.com.cn
 Contact Tel: +86 451 8361 1111

Has established a Quality Management System which is in accordance with the Requirements of the Standard:
GB/T 19001-2016/ISO 9001:2015

SCOPE OF CERTIFICATION:
Manufacture and Sales of Polyvinyl Chloride (PVC) Protective Rain Boots (Except for Production License Products)

Expiry of Certificate for Last Cycle: Mar. 8, 2024
 Validity of Certificate: May 7, 2020 to Mar. 8, 2024
 Expiry Date of the Certificate: May 7, 2024

The effectiveness of this Certificate shall be maintained by periodic surveillance audits of EWG for maintenance. Conditions of surveillance are available on <http://www.intertek.com> and details of Certification and Distribution Administration of Products of this Certificate are available on <http://www.intertek.com>.

Intertek Testing Services (UK) Limited
 3rd Floor, 111100481111, 15 September 2020, 87425 (pvc boots)

ANAB IAF

EU TYPE EXAMINATION CERTIFICATE intertek

CE Issued to: **HARBIN ANA SAFETY PRODUCTS MFG. CO., LTD.**
LISHI VILLAGE, NONGDA TOWN, ACHANG DISTRICT, HARBIN, HEILONGJIANG PROVINCE, CHINA

APPROVED BODY NAME: Intertek Testing Services Limited
Issue Date: 15 September 2020
Expiry Date: 15 September 2024
Certificate No.: 111100481111 (Extension by Certificate LECT9011000)
Product Referenced: 87425 (PVC) SAFETY BOOTS
Model: 87425 (PVC) SAFETY BOOTS
Manufacturer: HARBIN ANA SAFETY PRODUCTS MFG. CO., LTD.
Address: LISHI VILLAGE, NONGDA TOWN, ACHANG DISTRICT, HARBIN, HEILONGJIANG PROVINCE, CHINA
Manufacturer's Declaration: I hereby declare that the information provided in this certificate is true and correct and that the product conforms to the requirements of the applicable standards and regulations.
Reference to the Declaration of Conformity: The manufacturer's declaration of conformity shall be submitted to the competent authority in the country of origin of the product.
Intertek Reference: Intertek Testing Services Limited, 111100481111, 15 September 2020, 87425 (PVC) SAFETY BOOTS
Intertek Address: 3rd Floor, 111100481111, 15 September 2020, 87425 (PVC) SAFETY BOOTS
Intertek Contact: Tel: +852 2439 2222, Fax: +852 2439 2223

Reference: 02011 Date: 15/09/2020

Certificate Manager: William Date: 15/09/2020

For and on behalf of Intertek Testing Services (UK) Limited

SAFETY SHOES TEST



Toecap Test ≥ 200 Joules



Midsole Test ≥ 1200 Newtons



ESD Anti-Static Test



Tear Strength ≥ 120 N



**Bondness Test
 ≥ 4.0 N/mm**



Flex Tester $\geq 36,000$ T

Canton Fair



SAFETY SHOES



RAIN BOOTS



PROFESSIONAL SAFETY SHOE & RAIN BOOT FACTORY

[PRODUCTION PROCESS]



Raw Materials



Punching



Cutting



Riveting



Eyeletting



Sewing



Heat - Setting



Molding



Making up



Finished Goods



Packing



Inspection